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CHANG ZHOU HUAREN DECORATIVE MATERIAL CO., LTD
NO.110 CHANGHONG ROAD, WUJIN DISTRICT, CHANGZHOU CITY,
JIANGSU

SPC FLOORING
1524*228*8.5mm

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required
SGS Ref. No.
Ref. Standard
Date of Receipt
Testing Start Date
Testing End Date

Test result(s)

Signed for
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Please see the next page(s)
SHIN2303000490CM
Please see the next page(s)
Mar 06, 2023

Mar 06, 2023

Mar 17, 2023

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

SGS-CSTC Standards Technical
Service (Changzhou)Co., Ltd.

)7

Tiffany Liu
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result Conclusion
1 Impact Sound Insulation EN 1SO 10140-3:2021 See Result /
2 Impact Sound Improvement | EN ISO 10140-1:2021 Annex H | See Result /

Note: Pass: Meet the requirements;
Fail: Does not meet the requirements;

/- Not Apply to the judgment.

Original Sample Photo(s):

Front View Back View
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1. TestItem: Impact Sound Insulation

I. Test Method

EN ISO 10140-3:2021 Acoustics - Laboratory measurement of sound insulation of building elements -

Part 3: Measurement of impact sound insulation

Il.  Sample Details

Dimensions 1524mmx=230mmx8mm
Surface Density About 14.61kg/m?2
lll.  Test Condition
Ambient Temperature 15.5C Relative Humidity 57.9%RH
Source Room Volume 70m3 Receiving Room Volume 85m3

Description of Test

Arrangement

Test Area: 11.93m?2 (3.91mx3.05m)

Inspecton & ;feéﬁr;g Senvies ,

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on requesl or at h_|2 /Iwww.. sg_s com/en/Terms-and-Conditions.. asg(x and, for electronic format documents,
d C fi

subject to Terms an for El h :/lwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, i ificati jurisdiction issues defined therein. Any holder of this document is
thal i hereon raﬂects the Company s findings at the time of its intervention only and within the limits of
Client's mstructlons if any. The C: y's sol s to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obllgatlons under the cannot be reproduced
except in full, wnthout prior wrmen approval of the Company. Any unau(honzed alteration, for?ery or falsification of the content or
pp: of thi and s may be p to the fullest extent of the law. Unless otherwise stated the
results shown in lhls test report refer onl?' lo the sample(s) lested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com
No.3, Hehai East Road, Tianning District, Changzhou, China 213021 t(86-519) 8876 9607 WWW.Sgsgroup.com.cn

FE - M - XTXABEBES  #%5:213021 1(86-519) 8876 9607 sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)

The test sample is laid directly on the 140mm thick prefabricated floor.
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IV. Test Result
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V. Weighted Normalized Impact Sound Pressure Level

Rating according to EN 1SO 717-2:2020:

Ln,w=62dB, Ci=-1dB

Note: Ln,w is the weighted normalized impact sound pressure level, based on the test performed with an
artificial source under laboratory conditions (engineering method) with the specified reference floor.

Ciis the spectrum adaptation term for Ln, w, the corresponding spectrum correction should be added.
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2. Test Iltem: Impact Sound Improvement
I.  Test Method
EN ISO 10140-1:2021 Acoustics - Laboratory measurement of sound insulation of building elements -

Part 1: Application rules for specific products, Annex H

Il.  Sample Details

Dimensions 1524mmx230mmx8mm

Surface density About 14.61kg/m?2

Ill.  Test Condition

Ambient temperature 15.5C Relative humidity 57.9%RH
The source room Volume 70m? The receiving room Volume 85m3
Description of test Test Area: 11.93m?2 (3.91mx3.05m)

arrangement The test sample is laid directly on the 140mm thick prefabricated floor.
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IV. Test Result

f Ln, ro Ln,r AL

Hz dB dB dB
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V. Weighted Reduction of Impact Sound Pressure Level
Rating according to EN ISO 717-2:2020:
Ln, nLw = 61dB, AlLw = 17dB, Cl,r = OdB, CI,A =-11dB

Note: Ln, r, w is the weighted normalized impact sound pressure level, ALw is the weighted reduction
impact sound pressure level, based on the test performed with an artificial source under laboratory
conditions (engineering method) with the specified reference floor.

Ci is the spectrum adaptation term for Lnrw, Ci.» is the spectrum adaptation term for ALw. In the case

of the actual sound source impact, the corresponding spectrum correction should be added.
Note: This declaration of conformity is only based on the result of this laboratory activity, the impact of
the uncertainty of the results was not included.

*kkkkkkk End Of report********
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